

乳腺外科

<乳癌>

FEC100療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	エピルビシン	100mg/m ²	↓																				
点滴	シクロホスファミド	500mg/m ²	↓																				
点滴	フルオロウラシル	500mg/m ²	↓																				

EC療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	エピルビシン	90mg/m ²	↓																				
点滴	シクロホスファミド	600mg/m ²	↓																				

PTX療法(毎週)

1週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7
点滴	パクリタキセル	80mg/m ²	↓						

Bev+PTX(毎週)療法

4週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21	22	23	24	25	26	27	28
点滴	ベバシズマブ	10mg/kg	↓							休							↓							休						
点滴	パクリタキセル	90mg/m ²	↓							↓							↓							休						

PTX+GEM療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	パクリタキセル	175mg/m ²	↓							休							休						
点滴	ゲムシタビン	1250mg/m ²	↓							↓							休						

DTX療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	ドセタキセル	75~100mg/m ²	↓																				

HER療法(3週)

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	↓																				

HER療法(毎週)

1週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7
点滴	トラスツズマブ	初回: 4mg/kg 2回目以降: 2mg/kg	↓						

HER+DTX療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	↓																				
点滴	ドセタキセル	75mg/m ²	↓																				

PER+HER+DTX療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	ペルツズマブ	初回: 840mg/body 2回目以降 : 420mg/body	↓																				
点滴	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	↓																				
点滴	ドセタキセル	75mg/m ²	↓																				

PER+HER+wPTX療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	ペルツズマブ	初回: 840mg/body 2回目以降 : 420mg/body	↓																				
点滴	トラスツズマブ	初回: 8mg/kg 2回目以降: 6mg/kg	↓																				
点滴	パクリタキセル	80mg/m ²	↓							↓							↓						

HER+PTX(毎週)療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	トラスツズマブ	初回:8mg/kg 2回目以降:6mg/kg	↓																				
点滴	パクリタキセル	80mg/m ²	↓							↓							↓						

ハラヴェン療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	エリブリン	1.4mg/m ²	↓							↓							休						

カドサイラ療法

3週間毎

投与方法	薬剤	投与量	1	2	3	4	5	6	7	8	9	10	11	12	13	14	15	16	17	18	19	20	21
点滴	トラスツズマブエムタンシン	3~6mg/kg	↓																				